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Interlink International B.V.
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Address of customer
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Name of sample Diabetic Socks
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Manufacturer

Interlink International B.V.
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Model/Specification
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No. of sample
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Date for test Year Month Day
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Address No.1500 Zhangheng Road, Shanghai(headquarters) Tel. Fax Post Code
BFEIPBIE: 800-820-5172 #&iFEBIE: 021-50798262
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Inquire line Tel. for complaint
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Partly using this report will not be admitted unless allowed by SIMT.
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The number of the Certificate of Metrological Authorization to The Legal Metrological Verification Institution is No. (2012) 01039/ No. (2012) 01019
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The number of the certificate accredited by CNAS is No.L0134
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The number of the metrology accreditation certificate by CNCA is No. 2012000597E
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Reference documents for the test (code . name
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Location and environmental condition for the test
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Location
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Ambient temperature Relative humidity Others
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Results of test and additional explanation
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The data are valid only for the sample(s).
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Results of test and additional explanation (continued page)
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